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samranss. FCC RF Test Report
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samranas. FCC RF Test Report Report No. : FG562417G

Adjacent Channel Leakage Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Lower Upper Result  Verdict
Band (kHz) (MHz) (MHz) Margin  Margin
48 15 10 637000  3555.0 C%S'S:EM 1@0  -1473  -18.73 gfzsh PASS
48 15 10 637000  3555.0 C%'g'S:EM 1@51 -1919  -16.8 gf:r?h PASS
48 15 10 637000  3555.0 C%S'S:EM 52@0  -17.48  -17.44 gfzsh PASS
48 15 10 641666  3624.99 c%gggm 1@0 1388 1581 S5 PASS
48 15 10 641666  3624.99 C%‘S'S:EM 1@51  -16.08  -14.65 gfzsh PASS
48 15 10 641666  3624.99 C%‘S'S:EM 52@0  -16.26  -16.18 gfzsh PASS
48 15 10 646332  3694.98 C%g's:EM 1@0  -12.54  -14.43 gf:gh PASS
48 15 10 646332  3694.98 C%‘S'S:EM 1@51  -1655  -14.93 gfzsh PASS
48 15 10 646332  3694.98 CF(SE,’SFEM 5200 1523 1517  °%%  PASS
48 15 20 637334  3560.01 C%‘S'S:EM 1@0  -1544  -16.84 gfzsh PASS
48 15 20 637334  3560.01 CF(SSSFEM 1@105 1631 1495 %% PASS
48 15 20 637334  3560.01 CF(SSSFEM 106@0 1614 1594 %% PASS
48 15 20 641666  3624.99 C%‘S'S:EM 1@0  -13.82  -149 gf:gh PASS
48 15 20 641666  3624.99 ng's:EM 1@105 -155  -14.41 gf:gh PASS
48 15 20 641666  3624.99 C%‘S'S:EM 106@0 -13.47  -13.16 gf:gh PASS
48 15 20 646000  3690.0 CF(SSSFEM 1@0 1213 1254 %% PASS
48 15 20 646000  3690.0 C%‘S'S:EM 1@105 -1409  -13.26 gfssh PASS
48 15 20 646000  3690.0 C%‘S'S:EM 106@0 -13.85  -13.42 gfssh PASS
48 15 40 638000  3570.0 C'SSSFEM 100  -1066 1172 °%5 PASS
48 15 40 638000  3570.0 C%‘S'S:EM 1@215 -12.36  -10.83 gfssh PASS
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samranss. FCC RF Test Report

Report No. : FG562417G

48 15 40 638000  3570.0 CFsgSFEM 216@0 -12.05  -11.45 gf:r?h PASS
48 15 40 641666  3624.99 C%S'S:EM 1@0  -10.78  -11.37 gfssh PASS
48 15 40 641666  3624.99 CFsgSFEM 1@215 -12.08  -10.41 gf:r?h PASS
48 15 40 641666  3624.99 C%S'S:EM 216@0 -11.98  -11.16 gfssh PASS
48 15 40 645332  3679.98 CES'S:EM 1@0 -9.86  -10.55 gf:sh PASS
48 15 40 645332  3679.98 C%‘SSFEM 1@215 1088 938 %% PASS
48 15 40 645332  3679.98 C%‘S'S:EM 216@0 -11.19  -10.36 gfzsh PASS
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samranas. FCC RF Test Report Report No. : FG562417G

Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
48 15 10 637000 3555.0 QPSK 1@0 see graph
48 15 10 637000 35550  CP-OFDM 1@0  seegraph  PASS
QPSK
48 15 10 637000 35550  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 15 10 641666 3624.99 QPSK 1@0 see graph
48 15 10 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
48 15 10 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 15 10 646332 3694.98 QPSK 1@0 see graph
48 15 10 646332 369498  CPOFDM 1@0 seegraph  PASS
QPSK
48 15 10 646332  3694.98 CF(SS;? M 1@0  seegraph  PASS
CP-OFDM
48 15 20 637334  3560.01 oPSK 1@0  seegraph
48 15 20 637334 3560.01 CFSSQEM 1@0  seegraph  PASS
48 15 20 637334 3560.01 CFSSQEM 1@0  seegraph  PASS
CP-OFDM
48 15 20 641666  3624.99 oPSK 1@0  seegraph
48 15 20 641666  3624.99 CFSSEEM 1@0 seegraph  PASS
48 15 20 641666 362499  CP-OFDM 1@0  seegraph  PASS
QPSK
CP-OFDM
48 15 20 646000 3690.0 QPSK 1@0 see graph
48 15 20 646000 36900  CP-OFDM 1@0  seegraph  PASS
QPSK
48 15 20 646000 36000  CP-OFDM 1@0  seegraph  PASS
QPSK
CP-OFDM
48 15 40 638000 3570.0 QPSK 1@0 see graph
48 15 40 638000 35700  CP-OFDM 1@0  seegraph  PASS
QPSK
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samranas. FCC RF Test Report Report No. : FG562417G

48 15 40 638000 35700  CP-OFDM 1@0  seegraph  PASS
QPSK
CP-OFDM
48 15 40 641666  3624.99 oPSK 1@0  seegraph
48 15 40 641666 362499  CP-OFDM 1@0  seegraph  PASS
QPSK
48 15 40 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 15 40 645332 3679.98 oPSK 1@0  seegraph
48 15 40 645332 3679.98 CF(SS;? M 1@0  seegraph  PASS
48 15 40 645332  3679.98  CP-OFDM 1@0 seegraph  PASS
QPSK
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
48 15 10 637000 3555.0 c%-g;[gm 1@0  seegraph  PASS
48 15 10 637000 3555.0 c%-g;[gm 1@51  seegraph  PASS
48 15 10 637000 3555.0 C'SSSFEM 52@0  seegraph  PASS
48 15 10 641666  3624.99 C'SSSFEM 1@0 seegraph  PASS
48 15 10 641666  3624.99 CF(SQSFEM 1@51  seegraph  PASS
48 15 10 641666  3624.99 CF(SQSFEM 52@0  seegraph  PASS
48 15 10 646332  3694.98 C'SggEM 1@0 seegraph  PASS
48 15 10 646332  3694.98 C'SggEM 1@51  seegraph  PASS
48 15 10 646332  3694.98 CF(SE,’SFEM 52@0  seegraph  PASS
48 15 15 637168  3557.52 CF(SQSFEM 1@0 seegraph  PASS
48 15 15 637168  3557.52 C'SggEM 1@78  seegraph  PASS
48 15 15 637168  3557.52 C%ggEM 79@0  seegraph  PASS
48 15 15 641666 3624.99 nggg M 1@0 seegraph  PASS
48 15 15 641666 3624.99 nggg M 1@78  seegraph  PASS
48 15 15 641666  3624.99 C%ggEM 79@0  seegraph  PASS
48 15 15 646166  3692.49 C%ggEM 1@0  seegraph  PASS
48 15 15 646166 3692.49 nggg M 1@78  seegraph  PASS
48 15 15 646166  3692.49 C%‘SSFEM 79@0  seegraph  PASS
48 15 20 637334 3560.01 C%‘SgEM 1@0  seegraph  PASS
48 15 20 637334 3560.01 C%‘SgEM 1@105  seegraph  PASS
48 15 20 637334  3560.01 C'SSSFEM 106@0  seegraph  PASS
48 15 20 641666 3624.99 nggg M 1@0 seegraph  PASS
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48 15 20 641666  3624.99 C'SS'S:EM 1@105  seegraph  PASS
48 15 20 641666  3624.99 C%gSFEM 106@0  seegraph  PASS
48 15 20 646000 3690.0 C%gs':f("\" 1@0 seegraph  PASS
48 15 20 646000 3690.0 C'SSSFEM 1@105  seegraph  PASS
48 15 20 646000 3690.0 C'SS'S:EM 106@0  seegraph  PASS
48 15 30 637667  3565.005 CF(SE,’SFEM 1@0  seegraph  PASS
48 15 30 637667  3565.005 C%ggEM 1@159  seegraph  PASS
48 15 30 637667  3565.005 C'SggEM 160@0  seegraph  PASS
48 15 30 641666  3624.99 C%‘SSFEM 1@0 seegraph  PASS
48 15 30 641666  3624.99 CF(SE,’SFEM 1@159  seegraph  PASS
48 15 30 641666  3624.99 C%ggEM 160@0  seegraph  PASS
48 15 30 645666  3684.99 C'SggEM 1@0 seegraph  PASS
48 15 30 645666  3684.99 C%‘SSFEM 1@159  seegraph  PASS
48 15 30 645666  3684.99 CF(SSSFEM 160@0  seegraph  PASS
48 15 40 638000 3570.0 C'SS'S:EM 1@0 seegraph  PASS
48 15 40 638000 3570.0 CF(’?'SSFEM 1@215  seegraph  PASS
48 15 40 638000 3570.0 CF(SSSFEM 216@0  seegraph  PASS
48 15 40 641666 3624.99 nggg M 1@0 seegraph  PASS
48 15 40 641666 3624.99 C'SS'S:EM 1@215  seegraph  PASS
48 15 40 641666  3624.99 CF(’?'SSFEM 216@0  seegraph  PASS
48 15 40 645332  3679.98 CF(SSSFEM 1@0 seegraph  PASS
48 15 40 645332  3679.98 C'SSSFEM 1@215  seegraph  PASS
48 15 40 645332 3679.98 C'SS'S:EM 216@0  seegraph  PASS
Sporton International Inc. (ShenzZhen) Page Number 1 A4-26 of 39

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2ACCJSCDO006



samranas. FCC RF Test Report Report No. : FG562417G

N48(10M)_CP- N48(10M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Right_Low_CH

[spectum Anayzer 1
[Spurious Enssiens
KEYSIGHT It RF
BT e 00

Ref Lyl Offset 18.69 o8
Ref Value 30.00 dBm

N48(10M) CP- N48(10M)_CP-
OFDM_QPSK_Outer_Full_Low_CH OFDM_QPSK_Edge_1RB_Left Mid_CH

RefLvl Offset 18.90 8 Ref Ly Offset 18.09 0B
Ref Value 30.00 dBm

Ref Value 30.00 dBm

Al

Stop 3.750 GHz| Stop 3750 G,

Frequen

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ACCJSCD006

Page Number 1 A4-27 of 39



samranas. FCC RF Test Report Report No. : FG562417G

N48(10M)_CP- N48(10M)_CP-
OFDM_QPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1
Alten: 20 68 G
Off

KEYSIGHT lnput RF FroaRun  ConlorFi
Couping: 0C Car Gale: O gl

Lol =Y

Ref Lyl Offset 18.60 08

Ref Value 30.00 dBm

|

31 Range Graph

Ref Lvl Offset 16.81 dB
Scals/Div 10.0 68 Ref Value 30.00 dBm
™

'
Stop 3,750 GHz

Stop 3.750 GHz)

N48(10M)_CP- N48(10M)_CP-
OFDM_QPSK_Edge 1RB_Left_High CH OFDM_QPSK_Edge 1RB_Right_High_CH

[spectrum Anatyzer 1
[Spurious Emissicns
Aiten. 208 ! r Freq KEYSIGHT lngui RF inp  Freq
] Aokt 1001100 R T epe CoRnGDC o [Hoki: 100100
it Hore pign: s Froq Ref int it M

Allen: 208 Tog FraaRun  Cenley
] I

RefLvl Offset 18.90 8

3 Rang Craph
30.00 dBm

Ref Ly Offset 18.09 0B
Ref Value 30.00 dBm

Stop 3.750 Gz

Stop 3750 G,

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ACCJSCD006

Page Number 1 A4-28 of 39



samranas. FCC RF Test Report Report No. : FG562417G

N48(10M)_CP-

N48(15M)_CP-
OFDM_QPSK_Outer_Full_High_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Spurious Emissions
Aler 208 Ganlr KEYSIGHT It i

] I RT e [COREDC

FroaRun  Cenler F
] I
Ao

Ref Lyl Offset 18.69 o8

31 Range Graph
Ref Value 30.00 dBm

Ref Lyl Offset 16.09 4B

Scale/Div 10.0 48 Ref Vialue 30.00 dBm

Stap 3.750 GHz Stop 3.750 GHz)

aLimit
A5

N48(15M)_CP-

N48(15M)_CP-
OFDM_QPSK_Edge_1RB_Right Low_CH

OFDM_QPSK_Outer_Full_Low_CH

[spectrum Anayzer 1
[Spurious Emissions

KEYSIGHT lnput RF Inp Alen D@ T

ouping: DC
I

Alten 208 r Freq FroaRun  Cerler Freq
Agiid: 100100 Co ] Arglhcid: 100100

it Hore Freq Ref Int it o
Ref Lyl Offset 18.60 08

Ref Ly Offset 18.09 0B
30.00 dBm

Ref Value 30.00 dBm

Stop 3.750 GHz) Stop 3.750 GH)

Sporton International Inc. (ShenzZhen) Page Number 1 A4-29 of 39
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ACCJSCD006



samranss. FCC RF Test Report

Report No. : FG562417G

N48(15M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid_CH

Ref Lyl Offset 18.69 o8
Ref Value 30.00 dBm

Stap 3.750 GHz

Amplitude alimit
& dSm B

N48(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

RefLvl Offset 18.70 8
Ref Value 30.00 dBm

Stop 3.750 Gz

N48(15M)_CP-
OFDM_QPSK_Edge_1RB_Right_Mid_CH
e

KEYSIGHT It RF
BT e 00

Scale/Div 10.0 48

Stop 3.750 GHz)

N48(15M)_CP-
OFDM_QPSK_Edge 1RB_Left_High CH

Ref Ly Offset 18.09 0B
Ref Value 30.00 dBm

Stop 3750 G,

Frequen

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ACCJSCD006

Page Number 1 A4-30 of 39



samranas. FCC RF Test Report Report No. : FG562417G

N48(15M)_CP-

N48(15M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Outer_Full_High_CH
e
EE:’S]?:I‘T |!I|l:: RF

Ref Lyl Offset 18.69 o8
Ref Value 30.00 dBm Scale/Div 10.0 48

N48(20M)_CP-

N48(20M)_CP-
OFDM_QPSK_Edge 1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Right_Low_CH

RefLvi Offset 18.90 8 Ref Ly Offset 18.09 0B
Ref Value 30.00 dBm

Ref Value 30.00 dBm

Stop 3.750 GHz| Stop 3750 G,

Frequen

Sporton International Inc. (ShenzZhen) Page Number 1 A4-31 of 39
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595
FCC ID : 2ACCJSCDO006



samranas. FCC RF Test Report Report No. : FG562417G

N48(20M)_CP- N48(20M)_CP-
OFDM_QPSK_Outer_Full_Low_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
KEYSIGHT lnout RF I FroaRun  Conter F
RT o I;‘-MKM‘:-- Cor « ] ArglH

Alten: 2068

Ref Lyl Offset 18.69 o8

31 Range Graph
Ref Value 30.00 dBm

Ref Lyl Offset 16.00 dB
Scale/Div 10.0 48 Ref Vialue 30.00 dBm

Stap 3.750 GHz

Stop 3.750 GHz)

N48(20M)_CP- N48(20M)_CP-
OFDM_QPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

[Spectrum Anazer 1
[Spurious Enissions
KEYSIGHT lnnut R Inp FroaRun  Conlr Freg.

ouping DC o ] Akt 1001100
RT b o i Fron Rek ot i Mo

Alten: 2068

o Freg Mien 0B T
AaglHokd: 1001100
i o

RefLvl Offset 18.90 8
ScaleiDiv 10.0 dB Ref Value 30.00 dBm

|

3 Rang Craph

Ref Ly Offset 18.09 0B
v10.0d8 Ref Value 30.00 dBm

Stop 3.750 Gz

Stop 3750 G,

Sporton International Inc. (ShenzZhen) Page Number
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ACCJSCD006

1 A4-32 of 39



samranss. FCC RF Test Report

Report No. : FG562417G

N48(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_High_CH

Alten: 2068

N48(20M) _CP-
OFDM_QPSK_Outer_Full_High_CH

Alten: 2068

RefLvl Offset 18.90 8

Stap 3.750 GHz

Stop 3.750 Gz

[spectrum Anayzer 1
[Spurious Emissions

KEYSIGHT b R
Couping £

BT o [FRE
31 Range Graph

Scale/Div 10.0 48

[spectrum Anaryzer 1
[Spurlous Emissions
KEYSIGHT lnout RF
RT ope oD

Ao

3 Rang Craph

OFDM_QPSK_Edge_1RB_Right_High CH

OFDM_QPSK_Edge_1RB_Left Low_CH

N48(20M)_CP-

FroaRun  Cenler F
] I

Ref Lyl Offset 16.09 4B
Ref Vialue 30.00 dBm

Stop 3.750 GHz)

Frequen

N48(30M)_CP-

Inpi Alen 208 Tng FreaRun  Genlor Freq
C ] i

Co [Hoki: 100100
Freq Ref Int it o

Ref Ly Offset 18.09 0B
Ref Value 30.00 dBm

Stop 3750 G,

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2ACCJSCDO006

Page Number 1 A4-33 of 39



samranss. FCC RF Test Report

Report No. : FG562417G

N48(30M)_CP-

Alten: 2068

Ref Lyl Offset 18.69 o8

N48(30M)_CP-

Alten: 2068 o Freg
AaglHokd: 1001100
i o

RefLvl Offset 18.90 8
ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Sporton International Inc. (ShenzZhen)

OFDM_QPSK_Edge_1RB_Right_Low_CH

OFDM_QPSK_Edge_1RB_Left Mid_CH

N48(30M)_CP-
OFDM_QPSK_Outer_Full_Low_CH

[spectrum Anayzer 1
[Spurious Emissions

KEYSIGHT lnput R FroaRun  ConlorFi
Couping DC Co Gale: Off gl

RT ops g Ao

3l Range Graph

Ref Lyl Offset 16.00 dB
Scale/Div 10.0 48 Ref Vialue 30.00 dBm

Frequen

N48(30M)_CP-

[spectum Anayzer 1

[Spurious Enssiens
KEYSIGHT it ke i g
BT ope COIEDC

Alen D@ T
Co [Hoki: 100100
o Freq Ref Int it o

FroaRun  Cenle
] I

3 Rang Craph

Ref Lyl Offse 18.08 0B
Ref Value 30.00 dBm

Ampitude

OFDM_QPSK_Edge 1RB_Right_Mid_CH

Stop 3.750 GHz)

Stop 3750 G,

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2ACCJSCDO006

Page Number

1 A4-34 of 39



